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INSPECTION CERTIFICATE

701-4264 m E ﬁjz %ﬁ %E

i LI R 48 P AT R AR T £ BRi2602-1

Sheet No. 165631-4-1
REHY I LR EN! | ; Hifif H

A=Y 9 ‘ ~ = Date of Issue 2024. 6. 21
M A H & |JIS G 3532 fkiR . kXIS v—F5/
Specification Low carbon steel wires KIRIH - £—2LE80  538-0041 KIRHEBRESEIL3TEIES S
Eﬁ . E.E‘_%,_ = ~/7 J— }‘F_ﬁﬁ*ﬂﬁ TEL 06-6961-1751 (4%X) FAK 06 5981""1?53{
Type SHM-P Wire Techno Ltd. jf'?g': =T
;f& ?sz 2 60mm 3-3-8 IMAZUKITA TSURUMI-KU USA‘Q\ 533 0041 JﬁPkH
Diamoter ' AAERASITRAETS
e : il

uantity — v
N RBUERR :
Weight 1, 000. 00kg Manager of Quality Control. )()i ‘ W/

Ttem " Z BliRaM & #®y i FHE o)
Diameter Tensile Reduction Twist Appear
- 5;;;:::;1 of ;Zrea Test ance HMEE -
Spec, 2.54 540 30 Charge No. Note
Lot. No. = zio =
2. 66

10700012408-001 2.517 137 57 good good 862071

o i Do B S g {

1
i‘ i e /-
gl 2 (5
N S~ f [}
HzsNA T it dodh 31k 218 v ¥ A%
B LA Sy Chemical Compotision (%)
S BIES mE | REEES [ si M P S B | BN
. . X100 | X100 X100 | X1000 | X1000 ppm 0.4
Mill Name Material | Charge No. - - 6D e ~ ol 0~ wl~" 14
SWRM6K 862071 5 20 55 12 10 45 0.8
ARk

GODO STEEL, LTD.




= ' i "E %
BEZEE : 716070528 G S s & o)
Whhreathy) ERISK B ks Wﬂ“f”-%ﬁ*. -
T 675-0155 RE R MG A ”jﬁ:ﬁgﬁl&@;ﬁ =
; - e
I5k | 4%
\BEY A8 (A% EELH) &
E iﬁ ﬁﬁ] % i = g 4 (% x 1 00, P. 8. %X 0 0 0)
C S i M n P S
SWM-P JISG3532 642364 4 _5 22 13 1
xR A AN - ghERH HEERA i & B A
21608710063 2,90 ) 1,600 2016 £ 7B 20 B 2016 % 17820 A| 2016 % 78 21 R
#BRA
AHER 5l % B &
= A & My E R OB R Bl & 7 E Bl & & = (IS w® oy B &R A 0.2% W A i & E R &
( mm ) =3 ( N ) N / mi ( % ) C % ) ( N ) N ./ mi
E T 540 . 30.0
2.968
1 .85 5,38 9 §, 743 743 58, ] 600D 600D [SHRKG
) 2,85 6,38 ) 4,776 149 57,4 500D 600D [SWRMG
el (e | w | R E (BB & ok 3
= = RGN T WCEVE: | N P e
opt- b (S I PPy IS ““”“fi“@iﬁﬁﬁg%?tié?fuj
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S FE W EEE

2



701-4264
] L1 5L AR P o R Y T £ 26021

HAsttY o tEREHY

INSPECTION CERTIFICATE

moOE R M ®

Sheet No. 165631-2-1
T B
Date of Issue 2024.6. 21

m A R % |JIS G 3532 &R . et 1A1v—5745/
Specification|Low carbon steel wires AIRTHE - E—0&E  538-0041 KIEHEARS2IL3TEHIESE
- B QA1) — FHA%E TEL 06-6961-1751 (4%) FAK-06696151758%,
. HEES ==L Pl
Type SWM-P Wire Techno Ltd. ;7o 7 "5
e 3. 20mm 3-3-8 IWAZUKITA TSURUMI-KU OSAKA538-0041 JApAN
Diar\neter ) Hﬁﬁ%ﬁﬁ-ﬁﬁi%ﬂ?ﬂfl (] :
Qédﬁk 9 ke 11111
uantity - =
TN Tt ;
Weight 2,013. 00kg Manager of Quality Control. X){ W/
I R 1E ElE fky i nia
tem Diameter Tensile Reduction Twist Appear
o S";r/::;h of :“rea Test ance HMEE ik =
Spec. 3.12 540 30 Charge No. Note
Lot. No. ~ ~ 2
3.28
10800004590-001 3. 14 691 65 good | good 832262
10800004590-002 718 64 good good 832262
FREE (Bllvix] 8|5
m E A _\‘
EZ ) (}19 [/‘5) o
v N ~}- [
gn DT FNE LT o
i P BT 35
Q.
~ RSy Chemical Compotision (%)
P4 s | WMES [ 51 ™ P S B | BN
- . X100 | X100 X100 | X 1000 | X1000 ppm 0.4
Mill Name Material | Charge No. - = o= ~ ) ~ ool 0~ 0l~" 18
SWRMEK 832262 5 21 53 14 9 40 0.7
BRI EKXEH
GODO STEEL, LTD.




701-4264
I L R 0 A T R ARET £ BH2602-1

kXt osXEHY

INSPECTION CERTIFICATE

®m E KK B’ &

Sheet No. 165631-1-1
H7r A
Date of Issue 2024.6. 21

& FI B B |JIS G 3532 & e ILv—FH )
Specification|Low carbon steel wires KIRIIG - E—Mikd  538-0041 KIRHHERRS2X3THIESE
- o5 — FREE TEL 06-6961-1751 (ft) PAK-06% asﬁmﬁa
Type SWM-P Wire Techno Ltd. {ﬁﬂ'.‘ [‘3
wmoR 3-3-8_ INAZUKITA. TSURUMI-KU OSAKA538-0041 JAP&M
. 4. 00mm RUL-KU OSHCR:
DlaTeter H ﬁﬁ%ﬁ*&ﬁ‘rﬂ?ﬁiﬁ T
QE # 9 il
uantity "
%ﬂ A g % Dﬂgﬁgﬂi .
Weight 9, 000. 00kg Manager of Quality Control. )z& _ W/
@2 | si®mks ®Y Pt e
Ttem Diameter Tensile Reduction Twist Appear
Strength of Area Tost ance BmES i =
1] N/mm2 %
Spec. 3.92 540 30 Charge No. | Note
Lot. No. ~ ~ -~
4.08
10600017133-001 3. 94 608 68 good good 832327
10600017133-002 3.94 577 70 good good 862070
10600017133-003 3.94 597 70 good good 862070
10600017133-004 3.94 593 70 good good 862071
10600017133-005 3.94 610 70 good good 862071
10600017133-006 3.94 613 69 good good 862071
10600017133-007 3. 94 590 69 good good 862071
10600017133-008 3.94 585 69 good good 862070
10600017133-009 3.94 587 69 good good 862070
_"_— i_;.i;:l":"-l. 3 gL e 1-" - =3 |
A5 N o -
gl \ I 57 ] R
— = =y 3 .,(——?_p
BA)N 3RSt Lt ot WS - vf'QIfg
JiLULY
A=%:3 Chemical Compotision (%)
T4 wiE | REES c si Mn 3 S B B/N
Mill Name Material | Charge No. | X100 | 100 f X100} 100011000 | ‘wem 0.4~
SHRM6K 862070 5 20 54 13 8 45 0.9
~ ] N SWRM6K 832327 6 21 55 13 9 44 0.8
& R SR =1t SWRWGK 862071 5 20 5 12 10 5 0.8
GODO STEEL, LTD.




INSPECTION CERTIFICATE

701-4264 B BT K B
WRFHFAN RET 1 Efi2602-1 =
FALLIR A Pt AR B Sheet No. 164574-2-1
& ZEH! ; Hifir H
HARHY 71 ) B Date of Issue 2024. 4. 22
& A B |JIS G 3532 SkMR )Xt A1v—7/
Specification|Low carbon steel wires KT - B—Widl  536-00 AIRAIMARSELITHIHSS
el - e avh ) — Bk TEL 06-6961-1751 (4%) 'v:'a 758
Type SWM-P Wire Techno Ltd. fm‘;[f =
e 5. 00mm 3-3-8 IMAZUKITA TSURUMI-KU OSA r‘ 041 JAPAN
l’)éar%(zter ' Hﬁﬁ%ﬁﬁif?ﬁ?ﬁl e 0A0506005
Quantity 2 ] @;’r
% [=]i} B
\?’:igAhtE g2 3, 000. 00kg Manager of Quality Control. X)j _ W/ﬁf/
mE | DIEmE Y e 5HR
Item Diameter Tenslle Reduction Twist Appear
- S;;r/:;tzh of %rea Test ance BIAES i &=
Spec. 4.90 540 30 _ Charge No. Note
Lot. No. 5 10
10600016997-001 4.98 683 60 good good 703123
10600016997-002 4.98 710 60 good good 832051
10600016997-003 4 98 721 60 good good 832051
bE % Toide| H 4
% 3
P . OV EE AFYEE
il A
AA N~ > et ast
e . =0 %As Chemical Compotision (%)
RUGHRT 4 ftE HISHE 5 c Si Mo P S
Mill Name Material |Charge No.| 100 | X100 | 1001 >100D 11000
SWRM15K 703123 14 16 51 12 12
SWRM15K 832051 14 19 54 14 13
SR EHRAEH

GODO STEEL, LTD.




701-4264
] LU R i3 P A T R AT £ BH2602-1

INSPECTION CERTIFICATE

m E R ®| X

Sheet No. 164574-1-1
PN ! 7 B
hAsHTILAERY B Date of Issue 2024. 4. 22
WO A K |JIS G 3532 kiR ket I21v—5745/
Specification|Low carbon steel wires KIEIH - - 538-0041 ARHMRARSRLITHIBES
fE¥E - 08 avhy y— E%ES TEL 06-6961-1751 (f%) ~ oo j
Type SWM-P Wire Techno Ltd. [f&37T -
w R 6. 00mm 3-3-8 IMAZUKITA TSURUMI-KU OSARE;528-0
Déia;?;ter ' B A PE R FRRRE L QA0506005
= 3
Quantity ey
7 nngaﬁ%ﬂ
\?EigAhtE & 3, 000. 00kg Manager of Quality Control. X){ é%(%//{iu
#E | sEEms &Y oo P
Item Diameter Tensile Reduction Twist Appear
Sr:;eng;h of %rea Test ance FEE =] i &=
mm mm,
Spec. 5. 90_" 540 - 30 _ Charge No. Note
Lot. No. 6.10
10600017003-001 5.96 627 64 good good 752069
10600017003-002 5.96 633 64 good good 152071
10600017003-003 5.96 633 64 good good 752067
B A | el e ﬁ ]
Sl £l
o) WA el
[ ! B DR IRTE Y R A
HAENA O > Al THSHIEA
p— @ " U35 %0) Chemical Compotision (%)
<oFT G L c Si M P S
Mill Name Material | Charge No. 1>3<’1~0(1)B X£?0 3())2020 x}\?oz)o XIBO(‘)w
SWRM15K 752071 13 18 54 15 16
P ca SWRM15K 152067 14 18 53 15 13
&R REHRR it SHRM15K 752069 15 18 54 16 16
GODO STEEL, LTD.




GODO STEE

0SAKA WORK

= =T

: J : .
‘ =| i @ .. — | . . -
SO gr: 50662426054 ﬂﬂ H *ﬁ E Al BA = SREBHAS Al e s
s;p::i:r o i=£: AMERBAA 1-1-2, WISHIJIMA, NISHIYODOGAWA-KU, OSAKA, JAPAN
Commodi ty & &: ;ﬂéﬁﬂ (lffff‘/ﬂ'fﬂl) ABHERNEESTTA #2%
Specification ¥  #&: JIS G 3112 SD295 ,
Customer RER: BYrsEREHUERTIE/IRGEENK certificate No. REBA /S : 1020240602605
Shipper : Ship No.#8% : Date #1472 el E 2024706/21
Destination B  #: MEIJ—FK :0621 68217
IWEH:
Chemical Composition L2 Bk 5 (%)
S iz e Length | Quantity Mass Charge No. | ¢ $i Mn P $
< 3 X10 X100 | X100 | X1000 | X1000
RIS ® | B = " kg. # & Max. [Max. [Max. [Max. |Max.
21 55 150 50 50
D6 14 14, 259 862023 16 19 65 23 24
&8t 14 14, 259
Tensile T Test Pigce:JIS 2 Bend Test IFSM| | [ i prsiElm =
SR ISR ol - ki = GEX BERE[E &
S iz e Charge No. [y.p.pte [T.s.5imms | e su HFE '-. 5 l
R Y30, 2% { 5 2\
T & @ & N/mm2 N/nim2 % R 1.5D Z| < )
Wt ae o soo|" " 16 Angle 180 ° '
- ngle == ST
D6 862023 378 53 30 500D BENA 3 BRAXE
SOBEBREREROEL T ™
pranP OB RS

Head of Quality Control
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ol 2024-06-19 09:49.:39 JST - 1Y =
OO pene cighat i iy it J ﬂﬁﬁﬁ BEEB% REREBIHRARTIL
INSPECTION CERTIFICATE _ TORY9 GTEEL, Bk, CD.. LD, e
X H AH:TI00-0013 FESTREZSHFMITE7E 18 BFMEALL (156
Shipper Lu;kﬂ # **Et% *i Head OFfice : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda—ku Tokyo 100-0013 Japan
B E 23S contract o, 6D-40319 EYRES 1woice o D-005428
Customer WASEEEXET $ 17 Boeteof lssws 2024. 6.18 EEBREE B Certificate No, 415348
& & ' BER
Commodi ty ERiES Customer KXEenYy oD
o _ I®A £
specification JIS G 3112 SD295 BEEES 0A0607018 Project Neme 3K 3K
- = Quantit “B|3RER Tensilo Test 3¢ 1 HRER %3 BEHAGE
— AELP lgl imweotTest | TEOHECET
% B & B OB R85 [mus wre | BU ® Y % ® &
E%| AL | gAM g B O k) s | dela | Bewte J o Reduction of Area 9%
Size Length . . Charge No. Nod W) | % | % |21 [2]3[ae[1[2]3]ae Remark
Bundles | Pieces PTier:ae Is Welgh{:kg) 505 | 440 16
MIN -600 MIN
BLUE BAR D 10 6.0M| | 13 7280 | 24461 N3-1255 | 332 | 474 27 |G 1l _
S-TOTAL 13 7280 | 24461 gl B 1 |
e ) oc
NI Nt
= TR
C O ESERERNEL T
v glede Y CEL E%"Ii%
J"\m { = :*“."
G-TOTAL 24461
%1 GIEEER 34 Standard A:JIS Z 2241 B:ASTM EB/ESH C:EN10002-1 D: b 3 sRERR 8 Standard A:JIS 7 2242 B:ASTH ASTO C:EN10045-1 D
Tensile Test zg m::n n(f,fsi:l’:;zcﬂilﬁilm I.it:mltudlml FIHAAR Transverce 1 It Test % ::Em«fﬁiu i 1m le’ll;dr:l:{ 5.:5@.1&'3%'[“ L
RBK Spooimen K:FBEMA Rootengular L:ABKBE Round mn Radius st tip of striker 0:2m Pifm
AR Ozuge Length B:200m N:50m P:bdo 0:5,65/ S0 R . & Nominal energy 0:150J R:300) §: .f-,-f Notch T:¥ U:U
%2 WIFSER Bond Tost & Gidood 180" R=1.5D 54 MR- Bk - 455 Viotel and Dinensions & &
ik % BE 43 Chemical Composition (96) Lﬁtzﬂliﬁﬁimﬁﬁif—ltﬁﬁl-ﬁoTﬁiﬁéh. FTOERBNERRL TS LZMALET.
= & q S ILMN H S l [ I | [ [ I | ! We hereby certify that above steels have been satisfactorily tested in accordance with the spacification,
X100 X1000 X100 X1000  X10000
Charge No. 271 55 150 50 50
MAXMAX MAXMAXMAX
N3-1255 17 11| 51| 26/ 18
BT : 7712-8585 UM AMARIMA-1-1 i X Farole,
OKAYAMA PLANT: 4~1-1, Ninamlse, Kurashiki-oity, Chlef Inspeotor TSUDA Kodl
Okeyame pref. 712-8685, Japan Quality Control Sec. Okmyame Plent




HEET

No28¢Z41-1 JIS G3112

Rk Eammay REEd
FRE mamE bis 20244 6 B 28 H
g DRy ¥ A0 A —
] 3%
TH4 3
4 Eﬁfa 5% 0766846151 (R
Al 4  |Deformed Bar - - 5012955 W H

BIRABR (2 FERERE) |HITHR

vooR wa | e [srdms|mw [ w0 [P =] c [ 5| Mn| P i [ cr [ Mo | v Nb

£ m|® & Rem || % % 156 | X100 | X100 | X100 | %1000 |X1000 | X1000 | X100 | X1000 | X1006 | X100 [X1000

BXid| & < A I — | zic |PEE| 207 | g5 |sime|sso [s80 [— |— [— |— [— | =
L:goE m P kg ~§00 1. ED

Di3 | 5.0 3360 | 20053 | 3087 | s31| 51t 75 | 28 | soen| 17| rs| 67| 29| 28|i128| ¢8| 37| 6| 39| —

D13 JhEF| 20058

el E R m |

T
ISy
A7)
L

BAENA g kLA

l

¥

(gl
|
o

dogEsREAOE

m’
-\:I

spE I ERCTT

Iy

_%:E_igvl

Ny

REL R (Ceq) = C +Mn/6+ Si/24 + Ni/40 + Cr/5+Mo/4+V/14
NbiRBMAETED720D. Tl TV 2vEEE [-] ERRLTVET,




1/1
BAEEHE JFE S8 =41

RERTHR 5 CERTIFICATE No i 44356 0 JFE Bars & Shapes Gorporation

2R : : INSPECTION CERTIFICATE e
;ﬂ&jj (;EE?SMI;; 595H09320500 Ik B B ER
= K. : 1
= ) Y7EREH ) P AR B 1 T B -
T = 4 PROJECT NAME : 7f£EARA TEL 086-447-4224
& 3 & SHIPPER | ERiEE SRSt ML E KIS DEALERSHIP: B8R4 (#k) L
$1 ¥ SPECIFICATION : JIS G 3112 SD295 WA SHIP DATE 20204 128 24H P
A|E3AER TENSILE TEST f‘:%l% 1t 2 A% gy
. " MRS - - R A5 5
pEEE | 85 ~F * ¥ B OB | sy SRS\ ERE BT CHEM1CAL _COMPOSITION %
V.ot 5| T.S, Y.R. ;if’; EY | TEST © l Si | Mn P [ S Ceq | 1A Ceq
- 5 i N/mm2 Ko | 1g0° % 100 X 1000 X100 | X100
LOT No. SIZE QUANTITY MASS  yiv [ a40- o= |MIN| R= [MAX |MAX |MAX |MAX |MAX
mm ke | 295 600 16 | 1.5D 27 55| 150 50 50
0-M0437 D16 X 5500 1, 200 364 497 24 GOOD ¥ 19 14 49 29 27| s
10, 296
0-M0437 D16 X 6000 = 600 364 497 24 GOOD [« 19 14 49 29 21| ¢
5,616 %
0-M0437 D16 X 7000 4 600 364 497 24 GOOD 19 14 49 29 27 /
6, 540
YA X5 22,452
%D REE 22,452
 [BLE (S 8D %[0 W@
A S I N N CETLE
- F % - . ¢ = = -
| (Z0 LG S AREFEFADE L TH
B\ @ 8 ) & pepd O OEATEY ERTH
N
Efﬁ/\’fj‘/ﬁﬁ%%‘r H4ANT > %R ESH.
- _ . WHE EA
ESRAITEEOREFITV., THICAKRLIEZ 2B T 5,
We hereby certify that the material described herein has heen tesied and inspecled with satisfactory resull in accordance with the requirement of the above specification. MANAGER OF
QUALITY ASSURANCE SEC.
MIZUSHIMA WORKS
K BRGERT ! :
=] Parin = 4 4 g
##&E SURVEYOR RHEERES




